
GUIDELINES FOR

CANADIAN
DRINKING 
WATER 
QUALITY

Guideline Technical Document

IRON



Health Canada is the federal department responsible for helping the people of 
Canada maintain and improve their health. Health Canada is committed to 
improving the lives of all of Canada’s people and to making this country’s 
population among the healthiest in the world as measured by longevity, lifestyle 
and effective use of the public health care system.

Également disponible en français sous le titre : 
Recommandations pour la qualité de l’eau potable au canada, fer

To obtain additional information, please contact:

Health Canada 
Address Locator 0900C2 
Ottawa, ON  K1A 0K9 
Tel.: 613-957-2991 
Toll free: 1-866-225-0709 
[...]
and bench-scale testing should be conducted to ensure that the source water can be 
successfully treated and to optimize operating conditions for iron removal. Iron and Mn 
frequently co-occur in drinking water supplies, and iron in water supplies can influence 
the treatment of Mn (Brandhuber et al., 2013). Oxidized iron particles can be removed 
directly by granular or membrane filtration. Coagulation, flocculation and clarification 
are only necessary if iron concentrations are high, in order to limit filter backwashing.

When present in source water, dissolved Fe(II) is often the predominant species 
(for example, in anoxic groundwater or lakes). Dissolved Fe(II) iron can be removed or 
controlled by managing the raw water supply, chemical oxidation and physical particle 
separation (clarification and filtration), adsorption and oxidation, biological filtration and 
ion exchange. Iron bacteria present in well water should also be addressed to prevent 
the growth and deposition of slimy coatings on piping. Removal of iron and manganese 
at the source and increasing residual chlorine are options that can control iron bacteria.

The most widely used technology that is effective for decreasing iron concentrations in 
drinking water is based on directly oxidizing dissolved Fe(II) to form Fe(III) particles. The 
particles are then removed by a physical process, such as clarification and granular media 
filtration or low-pressure membrane filtration. Particulate or colloidal iron can effectively 
be removed by conventional coagulation followed by clarification and media filtration 
processes (Odell, 2010) or by low-pressure membrane filtration (microfiltration or 
ultrafiltration) (Civardi and Tompeck, 2015). These processes typically achieve iron 
concentrations below 0.05 mg/L in the treated water.

Another common treatment technique for iron removal is the use of Mn oxide (MnOx(s))-
coated filter media that directly adsorb dissolved Fe(II). The adsorbed Fe(II) is oxidized at 
the surface using an oxidant such as free chlorine or KMnO4, which is often applied 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document48

intermittently along with backwashing to remove oxidized iron particles. Continuous 
application of an oxidant upstream of the media filter is likely to oxidize the Fe(II) in 
solution to colloidal or particulate form prior to filtration, thus requiring effective particle 
filtration for iron removal. Depending on the pH and the DO content of the water, a 
combination of dissolved and particulate iron can be present before and after oxidant 
addition, so both adsorption/surface oxidation and particle filtration mechanisms may 
be occurring.

Many of the technologies listed above, in particular MnOx(s)-coated filter media, can be 
used to effectively remove iron from drinking water in small systems. MnOx(s)-coated filter 
media are also commonly used for the removal of Mn. Therefore, when iron co-occurs with 
Mn in source water, it can impact Mn oxidation and make Mn removal more challenging 
if iron is not removed initially. Iron is easier to oxidize than Mn at any pH. Therefore, the 
oxidant demand from iron must be satisfied before significant Mn oxidation can occur 
(Brandhuber et al., 2013). Water treatment systems should conduct jar testing to assess 
which oxidants may be effective with their source water and treatment plant design prior 
to selecting an oxidant for iron removal.

The most effective type of treatment for iron removal will depend on the type and 
concentration of iron in the source water, the overall water chemistry, and other applicable 
water quality objectives. Water treatment systems should monitor within treatment plants 
to ensure that unit processes are adequately removing iron.

Many studies have found that treatment plants can achieve an iron concentration of 
less than 0.05 mg/L in treated water through optimized design and operation of new or 
existing treatment plants. Based on the information discussed above, it is recommended 
that treatment plants achieve a total iron concentration at or below the AO (that is, 
≤ 0.1 mg/L) (Brandhuber and Tobiason, 2018). This is achievable in most well-operated and 
optimized treatment plants. Achieving this goal will minimize consumer complaints related 
to both discoloured water and tastes caused by the release of iron corrosion by-products. 
It will also minimize the accumulation of other metals, such as Pb, on the iron scales in the 
distribution system and their subsequent release in the distributed water.

Another important aspect of iron removal relates to its ability to impact removal of co-
occurring Mn. Since iron is the first metal to be oxidized, it will exert an oxidant demand 
before the oxidation of Mn occurs. For this reason, the concentration of oxidants used for 
oxidation of the divalent manganese ion Mn(II) will need to be increased to meet the Fe(II) 
oxidant demand. Fe(II) is readily oxidized by oxygen and free chlorine, but neither of these 
substances is particularly effective for Mn(II) oxidation. The use of oxygen and free chlorine 
should be considered for iron removal when there is also a need to address Mn in the 
source water.



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 49

5.2.1.	 Conventional coagulation

Conventional coagulation followed by filtration is the removal method of choice when the 
level of iron in the source water is greater than 5.0 mg/L, specifically in systems with high 
water flows. This process is commonly used for water sources in which iron is organically 
complexed (Devis, 1997). It is important to note that coagulation serves to destabilize 
particulate iron for subsequent aggregation and to directly precipitate and/or adsorb 
natural organic matter (NOM) with complexed iron. Ferric coagulants can also be the 
source of iron entering the distribution system, particularly if coagulation is not optimized.

Some studies have reported that alum coagulation at pH levels and doses that are 
optimized for DOC removal effectively removes organically complexed iron in water 
(Knocke et al., 1990, 1992, 1993; Devis, 1997). Knocke et al. (1990, 1992) reported that the 
molecular weight distribution (MWD) fractions of DOC affect the effectiveness of the 
process (see Table 6). Alum was found to effectively remove Fe(II) organically complexed 
with hydrophobic high-MWD fractions of DOC but the effectiveness decreased when DOC 
was predominantly hydrophilic. The authors concluded that addition of an oxidant 
followed by alum coagulation would enhance iron removal in the presence of low MWD 
fractions of DOC (oxidation of iron is discussed in section 4.3.2). Two full-scale plants using 
a conventional coagulation treatment and an oxidation step prior to filtration removed 94 
to 96% of dissolved Fe(II), achieving an iron concentration of 0.03 mg/L in the treated water 
(see Table 6). A water treatment plant that reported a problem with a pungent odour and 
brown to black precipitate in its distributed water conducted jar tests using different 
doses of KMnO4 followed by conventional coagulation. The surface water had a high level 
of chemical oxygen demand between 12 and 30 mg/L, indicating that the water contained 
organic matter. The jar tests showed 95% removal of iron using pre-oxidation with KMnO4 
followed by alum coagulation at a pH of 7.6 (Khadse et al., 2015).



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document50

Table 6: Removal of iron by pre-oxidation, conventional coagulation and particle removal

Iron species in source 
water Process description

Iron species in treated 
water

(mg/L) or % removal
References

Total iron 0.29–2.4 mg/L
Dissolved Fe(II) up to 
0.5 mg/L

Full-scale WTP (22 MGD): 
Surface water; 
coagulation, flocculation/
sedimentation, 
chlorination prior to 
dual-media filtration.
Raw water quality: DOC: 
4.0–8.0 mg/L; pH 6.0 (for 
effective DOC removal); 
alum doses 20–80 mg/L.

Settled water:
Average total iron: 0.17
Average dissolved iron: 
0.07
Chlorination/filtration 
effluent:
Average total iron: 0.04
Average dissolved iron: 
0.03

Knocke et al. 
(1990)

Total iron 0.4–1.1 mg/L
Dissolved Fe(II) 0.3–0.8 mg/L

Full-scale WTP (2 MGD): 
Surface water; pre-
oxidation w/t KMnO4 
(0.4–1.1 mg/L); 
coagulation, flocculation, 
sedimentation, dual-
media filtration (no other 
operational parameters 
were provided).

Flocculation effluent:
Average total iron: 0.5
Average dissolved iron: 0.3
Filter effluent:
Average total iron: 0.04
Average dissolved iron: 
0.03

Dissolved iron up to 
1.5 mg/L

Jar test: Surface water; 
KMnO4 dose 2.5 mg/L; 
alum 30 mg/L and lime 
20 mg/L; sand filtration
Raw water quality: 
chemical oxygen 
demand 9–20 mg/L; total 
alkalinity 108–216 mg/L as 
CaCO3; total hardness 
80–192 mg/L as CaCO3, 
pH 7.0–8.2, Mn 0.23–1.7 
mg/L.

Treated water: 0.08 mg/L Khadse et al. (2015)



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 51

Iron species in source 
water Process description

Iron species in treated 
water

(mg/L) or % removal
References

Dissolved Fe(II) 2.0 mg/L

Lab tests data:  
a) Coagulation alone: 
alum doses 50 mg/L; use 
high MWD fraction of 
DOC 10 mg/L; pH 6.0–6.3.

a) Dissolved Fe(II):  
< 0.05 mg/L (in the 
presence of high MWD 
fraction of DOC).

Knocke et al. 
(1990);
Knocke et al. (1992)

b) Coagulation alone: 
alum doses 50 mg/L; low 
MWD fraction of DOC 10 
mg/L; pH 6.0–6.3.

b) Dissolved Fe(II):  
0.6–0.7 mg/L (in the 
present of low MWD 
fraction of DOC).

c) Pre-oxidation: 2.5 mg/L 
KMnO4 applied for iron 
complexed with low 
MWD fraction of DOC; 
alum dose 40 mg/L.

c) Dissolved Fe(II): 
< 0.05 mg/L (in the 
presence of low MWD 
fraction of DOC).

Dissolved Fe(II) 8.0, 12.2 
and 17.0 mg/L

Jar test: Surface water; 
coagulation at pH 6.5 
with 40 mg/L alum; 
filtration; followed by 
oxidation with 2.5 mg/L 
KMnO4 , pH 8.5; filtration 
0.22 µm pore size filter 
paper.

Removal: > 99% for 
the 3 iron influent 
concentrations

Zogo et al. (2011)

DOC – dissolved organic carbon; MGD – million gallons per day; MWD – molecular weight distribution; WTP – Water 
treatment plant.

5.2.2.	 Chemical oxidation and physical separation

When the predominant form of iron in the source water is dissolved Fe(II) iron, oxidation to 
convert Fe(II) to Fe(III) precipitates followed by particle separation is an effective treatment 
method. Oxidation can be achieved by oxygen transferred into water from air (aeration) 
and by the dosing of other oxidants such as chlorine, permanganate, ozone or chlorine 
dioxide. The effectiveness of the overall process depends largely on the ability of the 
oxidant(s) to completely oxidize Fe(II) to Fe(III) particles and on the ability of the 
subsequent physical separation processes to effectively remove the particulate iron. 
Effective oxidation depends on several factors, including pH, reaction time and the total 
oxidant demand in the water (for example, presence of nitrate, ammonia and organic 
compounds) (Knocke et al., 1990; Casale et al., 2002; Lenz et al., 2004; Brandhuber et al., 
2013). Once dissolved Fe(II) has been oxidized to particulate iron, removal can be achieved 
using coagulation and flocculation, sedimentation or dissolved air flotation and granular 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document52

media filtration. Low-pressure membrane filtration (ultra- and microfiltration) can also be 
used (Choo et al., 2005; Chen et al., 2011; Fakhfekh et al., 2017; Cheng et al., 2020).

Various oxidizing agents can be used to change the oxidation state of dissolved Fe(II) in the 
drinking water supply: O2(aq) (aeration), free chlorine, KMnO4, ozone (O3) and chlorine 
dioxide (ClO2). In laboratory tests, Knocke et al. (1990) reported instantaneous oxidation of 
dissolved Fe(II) iron by KMnO4, ClO2 or O3 in the pH range from 5.0 to 7.0 when no organic 
carbon was present. Similarly, free chlorine was found to produce rapid rates of oxidation 
for dissolved Fe(II) iron.

Table 7: Theoretical oxidant requirements for Fe(II) oxidation

Oxidant Oxygen Chlorine MnO4
- ClO2 O3

Oxidant mg/L/1 mg/L Fe(II) 0.14 0.64 0.71 1.2 0.43

Adapted from: Tobiason and Brandhuber, 2018

Groundwater sources with elevated concentrations of Fe(II) often have high concentrations 
of other constituents, most notably dissolved Mn(II), DOC and arsenic as well as ammonia 
and hydrogen sulphide (H2S). While there are many similarities between the treatment 
methods used for iron removal and the methods used for Mn removal, there are some 
important differences in iron and Mn chemistry that must be considered. Iron is typically 
oxidized much faster and by a wider range of oxidants than Mn. When both iron and Mn 
are present, iron is oxidized first, exerting an oxidant demand that must be satisfied before 
Mn oxidation can occur (Tobiason et al., 2016). Oxidant dosing intended for Mn(II) oxidation 
will need to be increased to account for Fe(II) present in the raw water. Since Fe(II) is readily 
oxidized by oxygen and free chlorine, and since neither of these substances is particularly 
effective for Mn(II) oxidation, it is appropriate to begin by using one of these oxidants, 
followed by a strong oxidant for Mn(II) oxidation. Oxidation of Mn(II) can be done either 
before or after removal of the iron precipitates by clarification or filtration. The sequence 
in which oxidants are added may be an important issue for design and operation (Knocke 
et al., 1991; Brandhuber et al., 2013).

The presence of H2S makes aeration a more desirable treatment alternative for iron 
removal. The presence of ammonia with iron adds complexity because the oxidant demand 
for ammonia must be satisfied before iron can be oxidized (Civardi and Tompeck, 2015). It is 
also noteworthy that As frequently co-occurs with iron. This can be advantageous as As is 
adsorbed effectively by iron oxides that form during the oxidation step.



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 53

DOC levels greater than 2.5 mg/L create a potential oxidation problem for dissolved Fe(II) iron 
due to the formation of Fe(II)/Fe(III)-DOC complexes (discussed in section 4.2.1) (Knocke et al., 
1990, 1993; Sommerfeld, 1999). The type of organic matter and the corresponding MWD 
fraction influence the oxidation and subsequent removal of iron in water. Knocke et al. (1992) 
summarized the effectiveness of oxidation of dissolved Fe(II) iron by KMnO4, ClO2 and free 
chlorine in the presence of different MWD fractions of organic matter. A low rate of iron 
removal (< 25%) was observed in systems when the dissolved Fe(II) iron was complexed by 
high molecular weight humic acids. The complexes were very resistant to oxidation even at 
high doses of oxidants (up to 800% of the stoichiometric requirement for Fe(II) oxidation). 
More effective iron oxidation was noted in systems where the dissolved Fe(II) iron was 
complexed by low molecular weight fulvic acids (< 1 000 atomic mass unit) (Knocke et 
al., 1990).

Aeration: Aeration followed by rapid sand filtration is a commonly used treatment for the 
removal of iron from groundwater (Sharma et al., 2001). Oxygen from the atmosphere 
reacts with soluble Fe(II) in raw water to form insoluble ferric oxides, which agglomerate 
to large heavy flocs and are removed in filter beds (granular size 0.7–2.5 mm). Aeration also 
raises the pH by stripping CO2 from groundwater and may increase the iron oxidation rate 
(depending on the raw water pH) (Civardi and Tompeck, 2015).

Generally, the aeration/filtration process, using an aerator, a retention/sedimentation tank 
and filter beds, is applied to source water with iron concentrations > 5.0 mg/L (Wong, 1984). 
Sedimentation prior to filtration may also be needed at these high concentrations. This step 
[...]
Kinetic studies have found that free chlorine effectively oxidized dissolved Fe(II) iron at pH 
levels greater than 5.0 and in the presence of low levels of DOC in source water. A soluble 
Fe(II) concentration of 2.0 mg/L was reduced to a level below 0.1 mg/L with a chlorine dose 
close to the stoichiometric requirements (0.63 mg/L) at pH 6.5, temperature 25°C, and DOC 
level below 1.0 mg/L, in 6 to 8 seconds. The oxidation rate decreased with a decrease in 
water temperature but increased with an increase in pH. It was noted that the increase in 
the rate was not linear with increasing pH due to the change in chlorine speciation at a pH 
greater than 8.0 (Knocke et al., 1990). However, free chlorine was shown to be an ineffective 
oxidant from the standpoint of removal of organically complexed iron (Knocke et al., 1990; 
Knocke et al., 1992). The data showed oxidation of less than 10% in the presence of 2.0 mg/L 
Fe(II) and 5.0 mg/L fulvic acid, using chlorine doses corresponding to 400% of the 
stoichiometric requirements, at pH levels of 6.0 to 7.5 and a contact time of up to 210 
minutes (Knocke et al., 1992).

The pre-chlorination process requires an evaluation of source water quality to determine 
the amount of natural organic matter that may lead to the formation of chlorinated 
organic compounds as disinfection by-products (DBPs). Iron is oxidized faster than DBPs 
are generated by the reaction between free chlorine and NOM. Therefore, the iron 
oxidation reaction can only be targeted in raw water. The chlorine dose should be 
sufficient to oxidize the iron without leaving a chlorine residual (Tobiason and Brandhuber, 
2018). More information on the formation of DBPs can be found in Health Canada’s 
guidelines for trihalomethanes and haloacetic acids (Health Canada, 2006a,b).

Certain groundwater treatment facilities use more than one oxidant to remove both iron 
and Mn in their source waters. Since the rate of iron oxidation is faster than that of Mn, the 
sequence of oxidants addition is an important design and operational factor. If chlorine 
and KMnO4 are added simultaneously, for Fe(II) and Mn(II) oxidation respectively, KMn4 will 
react with Fe(II) instead of Mn(II), since the reaction kinetics favour this interaction. The 
remaining free chlorine will not be effective for Mn(II) oxidation and, therefore, the result 
will be poor Mn(II) oxidation. A staged addition of the oxidants, with chlorine followed by 
KMnO4, and sufficient contact time will promote effective iron and Mn oxidation (Knocke 
et al., 1991).

Several case studies using a combination of chlorination followed by a dual-media 
(anthracite/sand) filtration have demonstrated effective removal of iron in source waters 
with low DOC concentrations. The results indicated rapid iron oxidation with a high 
percentage of iron being converted to Fe(OH)3 in response to chlorine addition (Wong, 
1984; Knocke et al., 1990; Brandhuber et al., 2013) (see Table 9). Schneider et al. (2001) 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document56

conducted a study to determine whether membrane microfiltration could be used instead 
of media filtration for iron and Mn removal in a conventional filtration plant. The tests 
conducted with a variety of oxidants, including chlorine (dose not specified), showed 98% 
removal of iron with the influent concentration reduced from 0.65 mg/L to 0.01 mg/L.

Table 9: Iron Fe(II) removal by chlorination/dual-media (anthracite/sand) filtration

Fe species in 
source water Process description Fe(II) in treated water 

or % removal References

Total iron:  
0.7–2.3 mg/L

Full-scale: WTP 10 MGD 
(groundwater): Pre-chlorination 
with 1.5 mg/L chlorine and contact 
time 1 min, followed by 0.2–0.4 
mg/L KMnO4; flocculation; dual-
media filtration (anthracite /sand) 
(HLR 1.5–2.5 gpm/ft2); secondary 
disinfection w/t 1.0 mg/L HOC1.
Raw water quality: pH 7.1–7.3; 
alkalinity 260–290 mg/L (as CaCO3); 
hardness 375–400 mg/L (as CaCO3); 
temperature 13–16°C; total Mn 
0.14–0.25 mg/L; low DOC 
concentration (not reported). Mn(II) 
0.14–0.25 mg/L

After chlorination:  
ave. dissolved. Fe(II) 0.5 mg/L
After KMnO4/flocculation:  
ave. dissolved Fe(II): 0.1 mg/L
Finished water:  
ave. dissolved Fe(II): 0.1 mg/L

Knocke et al. 
(1990)

Dissolved iron 
1.5–2.5 mg/L

Pilot-scale (groundwater): Pre-
chlorination w/t 2–3 mg/L chlorine; 
3 parallel dual-media filters 
(anthracite/sand) (HLR 3 gpm/ft2 

each); KMnO4 1.4 mg/L; followed 
by 3 parallel coarse media Mn 
contractors as a second stage (HLR 
10 gpm/ft2 each); cationic polymer.
Raw water quality: TOC ~ 1.0 mg/L; 
pH 7.0–7.2; Mn 0.15–0.25 mg/L.

After dual-media filtration:  
Dissolved Fe(II): < 0.05 mg/L

Brundhuber 
et al. (2013);
Tobiason and 
Brandhuber 
(2018)

Dissolved iron  
2.0 mg/L

Pilot scale (groundwater): 
Chlorination: HOCl doses higher 
than stoichiometric doses (not 
provided); reaction time 20 min; 
dual media filtration (anthracite/
sand); filtration rate 5.0 gpm/ft2

Raw water quality: alkalinity 77.0 
mg/L (as CaCO3); total dissolved 
solids 162.0 mg/L; Mn 2.0 mg/L; pH 
adjustment to 8.5; turbidity 1.5 NTU.

Dissolved Fe(II): > 90% Wong, 1984

HLR – hydraulic loading rate; MGD – million gallons per day; TOC – total organic carbon; WTP – Water 
treatment plant.



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 57

Permanganate: Permanganate is a commonly used oxidant available in solid (KMnO4) 
or liquid (NaMnO4) form. KMnO4 is a moderately strong oxidant that is widely used for 
oxidation of soluble Fe(II) and Mn(II) in water treatment plants. Knocke et al. (1990) 
investigated the kinetics of Fe(II) oxidation by KMnO4 and found that the process was 
extremely rapid. The results showed complete oxidation of 2.0 mg/L Fe (II) with a KMnO4 

dose equal to 105% of stoichiometric requirements, at pH 5.5, a temperature of 20°C and 
a low DOC level (below 1.0 mg/L). The authors concluded that oxidation of uncomplexed 
iron by KMnO4 occurred instantaneously, regardless of the water temperature, at pH values 
of 5.5 or greater. However, the presence of DOC significantly impacted the ability of KMnO4 
to oxidize Fe(II) due to the formation of organically complexed iron, which was extremely 
resistant to oxidation. KMnO4 doses corresponding to 440% of stoichiometric requirements 
resulted in only 22% oxidation of 2.0 mg/L of soluble Fe(II) in the presence of 5.0 mg/L 
of humic acid at a pH of 7.5 and a contact time of 30 minutes (Knocke et al., 1990, 1993). 
Knocke et al. (1993) reported that Fe(II) complexed by lower molecule weight organic 
matter (fulvic acids) was more effectively oxidized by KMnO4 A KMnO4 dose of 2.5 mg/L 
in the presence of 3.0 mg/L fulvic acid with a contact time of 60 minutes was required to 
reduce 2.0 mg/L of soluble Fe(II) to approximately 1.0 mg/L at pH 6.5 and 25°C. An increase 
in the KMnO4 dose to 5.5 mg/L resulted in the complete removing of 2.0 mg/L of soluble 
Fe(II) after 105 minutes under the same conditions (pH, DOC and temperature). These 
results showed conclusively that oxidation of complexed iron requires excessively high 
doses of KMnO4 and a long detention time to accomplish iron removal. Knocke et al. (1987) 
noted that using KMnO4 to oxidize Fe(II) and Mn(II) when significant organic matter is present 
in the source water may be impractical due to high chemical costs. It is important to note 
that when using permanganate, accurate dosing is critical to avoid any excess permanganate 
in the treated water. Excess permanganate can produce discoloured water (that is, pink 
water, MnOx(s) precipitation) in the distribution system leading to an increase in consumer 
complaints, and the amount that is present may exceed the maximum acceptable 
concentration (MAC) for manganese (Health Canada, 2019b).

A treatment plant using a combination of oxidation with KMnO4 followed by conventional 
mixing, flocculation, settling and dual-media filtration was able to achieve 95% removal 
of soluble Fe(II) with influent concentrations in the range 0.3 of 0.8 mg/L (see Table 10) 
(Knocke et al., 1990). In another study at full-scale, the data indicated 97% removal of 
an influent Fe(II) concentration of 0.4 mg/L using KMnO4 followed by ultrafiltration 
(AWWA, 2005).



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document58

Table 10: Removal of Fe(II) by KMnO4 oxidation followed by filtration

Fe species in 
source water Process description Fe(II) in treated water References

Total iron:  
0.4–1.1 mg/L
Dissolved iron: 
0.3–0.8 mg/L

Full-scale surface water system 2 MGD: 
Pre-oxidation w/t KMnO4 (0.1–1.0 mg/L); 
rapid mix, flocculation; sedimentation; 
dual media filtration.
Raw water quality: Mn(II) 0.67 mg/L; 
no other information was provided.

After flocculation: 
average dissolved 
Fe(II): 0.3 mg/L
After filtration: 
average dissolved 
Fe(II):0.04 mg/L

Knocke et al. (1990)

Dissolved iron: 
0.4 mg/L

Full-scale: groundwater (net operating 
flux 25 MGD): oxidation KMnO4 addition, 
static mixer followed by UF (three 
parallel-immersed membrane tanks). 
UF system recovery 95%. Overall system 
recovery > 99%.
Raw water quality: alkalinity 57 mg/L 
(as CaCO3); hardness 79 mg/L (as CaCO3); 
Mn 0.62 mg/L; turbidity 1.52 NTU.

Dissolved Fe(II):  
0.01 mg/L AWWA (2005)

MGD – million gallons per day; UF – ultrafiltration.

Chlorine dioxide: Although the oxidation rates achieved using ClO2 were reported to be 
slightly slower than those reported for KMnO4, Knocke et al. (1991) observed that even at 
20°C, using a 125% stoichiometric dose of ClO2 at pH 5.5, more than 90% of the initial Fe(II) 
concentration of 2 mg/L was oxidized within 5 seconds in the absence of organic matter. 
However, organically complexed iron was stable even in the presence of high stoichiometric 
excesses of ClO2 doses. The results were similar to those reported for iron oxidation by free 
chlorine and KMnO4. ClO2 doses up to 1 500% of stoichiometric requirements resulted in 
less than 10% to 15% removal of 2.0 mg/L of dissolved Fe(II) in the presence of 5.0 mg/L 
humic acid for both pH 6.5 and 8.0 (Knocke et al., 1991, 1993). Similar results were reported 
for oxidation of Fe(II) complexed with fulvic acids (< 10% removal).

Oxidation of Fe(II) by ClO2 generated chloride anions (Cl-). Chlorite anions (ClO2
-) are an 

oxidation by-product that results when ClO2 is used for Mn treatment. One technique 
available for removing ClO2

- anions from drinking water is the addition of Fe(II) to reduce 
ClO2

- to chloride ( Cl-); the Fe(II) is oxidized to Fe(III) and precipitates as Fe(OH)3. In a 
treatment process where Mn removal is the main objective, the Fe(OH)3 that is produced 
could enhance the coagulation/flocculation processes used within the treatment plant 
depending upon the location of this Fe(II) addition (Brandhuber et al., 2013). Since the 
health-based drinking water guideline for chlorite and chlorate in Canada is 1.0 mg/L, 
treatment plants using ClO2 should not exceed a feed dose of 1.2 mg/L (Health Canada, 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 59

2008). This maximum feed dose limits the concentration of iron that can be managed by 
using ClO2. Understanding and having the ability to manage ClO2

- chemistry is important 
for ensuring compliance of the related DBPs and addressing iron and Mn removal.

Schneider et al. (2001) conducted a pilot-scale study to determine if membrane 
microfiltration could replace media filtration for Mn removal in a conventional filtration 
plant and reported 100% removal of an influent iron concentration of 0.84 mg/L using 
chlorine dioxide (dose not provided).

Ozone: Ozone may be used for iron and Mn oxidation, but it is not used frequently 
because it has higher capital costs than other available methods.

Nieminski and Evans (1995) conducted pilot-scale testing to determine if ozone could 
replace chlorine to oxidize iron in a conventional filtration plant. The raw water quality at 
the treatment site had an alkalinity of 100 to 150 mg/L (as CaCO3), hardness of 170 to 220 
mg/L (as CaCO3), a very low concentration of total organic carbon (TOC) (< 0.3 mg/L) and a 
pH between 7.0 and 8.1. Applying an ozone dose of 2.0 mg/L followed by pressure filtration 
(filter media not specified) resulted in a decrease in the influent iron concentration from 
0.4 mg/L to below 0.02 mg/L.

Cromley and O’Connor (1976) noted that when iron was oxidized by ozone, the residual 
concentrations of soluble iron were greater than expected. The authors concluded that 
the use of ozone promoted oxidation of the organic matter, leading to the formation of 
additional carboxylic functional groups, which played a role in complexing iron. In a pilot-
scale study, an ozone dose of 6.0 mg/L achieved 96% oxidization of 9.9 mg/L of dissolved 
Fe(II) iron in the presence of 7.8 mg/L of TOC. However, the authors reported that the 
resulting precipitates were not effectively removed by an anthracite-and-sand filter with 
a hydraulic loading rate of 5.0 m/h (Sallanko et al., 2006).

5.2.3.	 Oxidation, adsorption and filtration

Adsorption and filtration are processes often installed in groundwater treatment plants 
specifically for iron and Mn removal, typically when both substances are present. The 
granular filter media used to remove iron and Mn by sorption and surface oxidation are 
similar, since they rely on a surface coating of MnO2(s). The base materials vary, but the 
function of the MnO2(s) surface coating is often the same (Sommerfeld, 1999).

Manganese greensand filtration: Manganese greensand is a purple-black granular filter 
media processed from glauconite sand synthetically coated with a thin layer of Mn dioxide, 
MnO2(s). Prior to use, greensand is conditioned by soaking it in a KMnO4 or chlorine 
solution. Once the greensand filters are appropriately conditioned, iron and Mn removal 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document60

occurs through both filtration and adsorption (Kohl and Medlar, 2006). Since the head loss 
generated is higher than an equivalent bed depth of silica sand, most applications 
of greensand use pressure filtration (Brandhuber et al., 2013).

Greensand filters are suitable for groundwater systems with iron and Mn concentrations 
< 5 mg/L. Greensand filter media have an adsorptive capacity for iron of 0.13 pound per 
cubic foot (59 g/0.028 m3), and removal capacity increases with an increase in the pH level 
of the water. Hydraulic loading and backwash rates will depend on the media used (size 
and depth) and the water temperature. The maximum pressure drop across the media 
should be kept to less than 6 to 8 psi to avoid degradation of the greensand. To maintain 
the adsorptive capacity of manganese greensand media, the bed is regenerated, either 
continuously or intermittently, and backwashed (Sommerfeld, 1999; Casale et al., 2002; 
Kohl and Medlar, 2006).

A continuous regeneration process is used for well waters in cases where iron removal is 
the main objective (Civardi and Tompeck, 2015). Continuous regeneration involves feeding 
an oxidant (chlorine or KMnO4 for Mn(II) removal) or a combination of two oxidants into the 
raw water prior to contact with the greensand medium. Most of the dissolved Fe(II) in the 
source water is directly oxidized to Fe(III), and the greensand medium will function primarily 
as a particle removal process. If any dissolved Fe(II) reaches the greensand media, it can be 
removed via adsorption and oxidation on the MnOx(s) surface coating (Sommerfeld, 1999; 
Kohl and Medlar, 2006; Tobiason and Brandhuber, 2018). An excess of oxidant is required to 
ensure that the MnOx(s) adsorption sites are regenerated. Water treatment systems should 
be aware that continuously applying KMnO4 can result in discolouration of the treated 
water due to excess permanganate. Another alternative for greensand media regeneration 
is to apply free chlorine to the greensand media in conjunction with lower doses of KMnO4 
or with no KMnO4. Maintaining a free chlorine concentration greater than 0.3 mg/L in the 
filtered water helps to ensure good regeneration of the greensand media. The advantages 
of using chlorine for regeneration include lower chemical costs, disinfection of the water, 
less solids loading to the filter and elimination of the risk of pink water occurring. However, 
water treatment systems should weigh these benefits against the formation of DBPs when 
using chlorine for regeneration. Backwashing of the filter medium is required to remove 
accumulated particulates (Brandhuber et al., 2013; Tobiason and Brandhuber, 2018).

Intermittent regeneration involves the use of manganese greensand media to directly 
adsorb dissolved Fe(II) at low concentrations (and Mn(II)) until breakthrough starts to occur. 
The filter medium is then regenerated using an oxidant (typically MnO4

-) to oxidize the 
adsorbed reduced Fe(II), which is subsequently backwashed (as oxidized particulate iron). 
This ensures that the media surface is fully oxidized and restores its adsorptive capacity for 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 61

Fe(II) (Civardi and Tompeck, 2015). Intermittent regeneration practices have an advantage 
when raw water constituents, such as organic carbon, ammonia and hydrogen sulphide, 
interfere with the pre-oxidation and filtration processes (Sommerfeld, 1999).

The use of post-filtration contactors for the removal of Mn by sorption to manganese oxide–
coated granular media and catalytic oxidation by free chlorine was implemented at a 
700-gpm-capacity full-scale facility. The system was designed to lower DBP formation while 
effectively controlling metals such as iron. The system demonstrated complete iron removal 
across the dual media filters. Filter effluent iron concentrations were less than 0.02 mg/L on 
average (Bazilio et al., 2016). Studies conducted at several full-scale facilities with production 
capacities ranging from 0.06 to 2.0 million gallons per day (MGD) have demonstrated effective 
iron removal using a combination of oxidation (oxidant not specified) followed by manganese 
greensand filtration. Feed waters with iron concentrations of 1.01 to 5.5 mg/L were reduced to 
concentrations ranging from below the detection limit (not specified) to 0.3 mg/L in the 
treated waters (Metcalf, 2000).

Iron oxide filtration: Sharma et al. (1999) conducted batch tests with a synthetic groundwater 
to quantify the adsorption capacity of different filter media, including virgin sand and used 
sand (naturally coated with iron oxide). Although an increase in adsorption capacity with 
increasing pH levels was observed for both the virgin and used sand media, the study 
clearly demonstrated that the oxide coated sand had a greater adsorptive capacity than 
the virgin sand. When the pH increased from 6.0 to 6.5, adsorption capacities increased 
by 55% for the virgin sand and by 91% for the used sand, while the increases were 66% and 
174%, respectively, at pH 7.0. In practice, the study demonstrated that if the adsorbed Fe(II) 
on the filter media is oxidized, the iron oxide builds up and forms a coating, which is 
capable of adsorbing Fe(II) from the water. However, different reaction rates were observed 
for the adsorption of Fe(II) on the filter media and for the oxidation of Fe(II) in water. 
The authors found that the effectiveness of iron removal by a filter can be improved 
by maximizing the adsorption of Fe(II) onto the iron oxide coated media. It was also 
determined that maintaining proper process conditions is essential for utilizing the 
capacity of the iron oxide coated media.

Aluminum silicate sand impregnated with MnO2(s): Iron can be removed by filtration 
with an aluminum silicate sand media impregnated with MnO2(s) and aeration applied 
upstream of the filter. This technology has been used mostly in point-of-use (POU) 
applications, with a few applications in municipal water treatment (Sommerfeld, 1999). 
The MnO2(s) acts as a catalyst for the oxidation of soluble iron to ferric hydroxides, which 
precipitate to filterable form (Sommerfeld, 1999; Hiiob and Karro, 2012). Water quality 
parameters such as DO, TOC, hydrogen sulphide and pH greatly influence the effectiveness 
of this technology. The DO concentration needs to be at least 15% of the iron concentration; 



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document62

the organic matter concentration should be below 4.0 to 5.0 mg/L; the water should 
contain no hydrogen sulphide and should have a pH greater than 6.8 (Hiiob and Karro, 
2012). Backwashing of the filters is required to remove precipitated ferric hydroxides.

Hiiob and Karro (2012) reported that aluminum silicate sand media impregnated with 
MnO2(s) with aeration applied upstream of the filter, was effective at removing 85% and 
99% of iron at pilot-scale in two groundwater systems. A reduction in iron concentrations 
from 3.56 mg/L to 0.27 mg/L in one system and 1.68 mg/L to 0.04 mg/L in the other system 
was achieved in treated water.

Pyrolusite media filtration: Iron can be removed from solution by adsorption on a packed 
bed of granular pyrolusite, which is the mineral form of MnO2(s) (for example, no coating 
required) (Casale et al., 2002; Kohl and Medlar, 2006; Tobiason et al., 2006). Typically, pyrolusite 
filters are a blend of pyrolusite and sand ranging from 10% pyrolusite/90% sand to 50% 
pyrolusite/50% sand (percent by volume). The necessary ratio of pyrolusite to sand will 
depend on the concentrations of iron to be removed from the raw water. Depending on 
source water quality, aeration may be effective for oxidizing iron. Since chlorine is typically 
added prior to the filter to continuously regenerate the pyrolusite media, it will also oxidize 
the iron. Intermittent regeneration using chlorinated backwash water can also be effective. 
One advantage of using pyrolusite filter media is that higher filtration rates are possible than 
with greensand processes (Sommerfeld, 1999; Casale et al., 2002). Pyrolusite media has a very 
high specific gravity (> 4.0) and requires substantially higher hydraulic loading rates during 
backwashing operations to fluidize the media bed (Odell and Cyr, 1998; Kohl and Medlar, 
2006). Casale at al. (2002) indicated that the increased filtration rate can reduce construction 
costs and filter size.

Limited information is available on the effectiveness of pyrolusite for iron removal. 
Olanczuk-Neyman et al. (2001) reported that a pilot-scale dual-media filter bed (sand/
pyrolusite) achieved an average of 89% removal of iron in groundwater. The average 
influent iron concentrations of 1.1 mg/L (which fluctuated between 0.2 and 2.0 mg/L) 
was decreased to an average of 0.12 mg/L.

5.2.4.	 Lime softening and ion exchange

Treatment plants that use lime or soda ash softening can also achieve iron removal by 
raising the pH of the water above the solubility of iron hydroxide and carbonate solid 
phases. Because lime softening is more expensive than other iron removal processes, it is 
typically used only when significant softening of the water is required in addition to iron 
and/or Mn removal (Wormald and Clark 1994; Hamann et al., 1990; Benefield and Morgan, 
1990; Sommerfeld, 1999).



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
Guideline Technical Document  IRON 63

Dissolved Fe(II)can also be removed by cation exchange using cationic exchange media 
typically used for ion-exchange-based softening. As with other cation exchange processes, 
backwashing with a brine solution removes the iron (as well as calcium and magnesium 
and Mn(II)) accumulated on the resin. If Fe(II) oxidation occurs during the process, the 
resulting precipitates may coat and foul the media (Sommerfeld, 1999).

5.2.5.	 Membrane filtration

Ultrafiltration membranes can be a cost-effective solution for particulate iron removal and 
can also be effective for dissolved iron remove when combined with oxidation. The 
membrane must be resistant to the oxidant being used and oxidation must be completed 
before passing through the membrane to avoid precipitation of iron onto the membrane.

Generally, ultrafiltration membranes are a good solution for well water that is under the 
direct influence of surface water, when the combined concentration of iron and Mn is 
above 5 mg/L or as an alternative to sand/anthracite filtration for surface water. Their use 
under these conditions allows for some pathogen removal without a dedicated filtration 
system and coagulant addition, reduced space requirements and chemical costs (that is, 
less chlorine needed).

Batch tests of ultrafiltration membranes were conducted with feedwater containing 
1.0 mg/L of iron in dead-end mode. Substantial iron removal was achieved without 
chlorine addition and ranged from 66% to 92% (influent concentrations of 0.4–1.0 mg/L). 
Removal efficiency of dissolved iron increased very rapidly and reached nearly 100% 
within 20 min with a chlorine dose as low as 0.5 mg/L as Cl2 (Choo et al., 2005).

Two commercially available polyamide nanofiltration (PA-NF) and ultrafiltration 
membranes (PA-UF) were tested at bench-scale, at a feed concentration of 100 mg/L, to 
examine their capacity to treat groundwater. Experimental results showed that at a pH 
range of 3 to 11, membrane rejection increased as the pH of the feed solution increased for 
both membranes. Iron removal by the PA-NF membrane at pH 9 and 11 achieved permeate 
concentrations of 0.08 and 0.12 mg Fe/L, respectively. The PA-UF membrane achieved 
permeate iron concentrations of 0.12, 0.07 and 0.13 mg Fe/L at pH 7, 9 and 11. Fe rejection 
was successful at pH 9 and above. When the feed solution pH was adjusted below 7, poor 
rejection of iron by both NF and UF membranes was observed (Kasim et al., 2017). Iron can 
foul membranes prematurely, so process or water quality adjustments (for example, 
maintaining anoxic water conditions) may be needed to minimize fouling 
(Duranceau, 2001).



GUIDELINES FOR CANADIAN DRINKING WATER QUALITY
IRON   Guideline Technical Document64

5.2.6.	 Biological filtration

Biological removal can be an effective, economic and environmentally attractive method 
for the removal of iron and Mn in source waters. Biological filtration is mainly used for 
groundwater with more stable quality as the microbial populations on the filter may not 
react fast enough to water quality changes (Tobiason and Brandhuber, 2018). Large 
bacterial populations naturally present in water and soil can be established in the filters. 
These bacteria oxidize iron and precipitate the metal in the filter media (Mouchet 1992; 
Sogaard et al., 2000; Williams, 2002; Štembal et al., 2005; Kohl and Medlar, 2006; Burger 
et al., 2008; Marsadi et al., 2018; Earle et al., 2020). Iron oxidizing bacteria have the unique 
property of causing oxidation and precipitation of dissolved iron under pH and redox 
potential conditions that are intermediate between those of natural groundwater and 
those required for conventional (physical/chemical) iron removal (Mouchet et al., 1992). 
Biological oxidation of iron was found to be the dominant process when conditions for 
physicochemical iron oxidation were not optimal (Vet et al., 2011).

Many different strains of bacteria have been identified in the literature as being able to 
oxidize Fe(II); examples include Gallionella, Leptothrix, Crenothrix and Siderocapsa (Kohl 
and Medlar, 2006). Research has shown that the mechanisms involved in Fe(II) removal by 
iron bacteria include intercellular oxidation by enzymatic action or extracellular oxidation 
caused by the catalytic action of polymers excreted by iron bacteria. Some types of 